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s=aranas. FCC RF Test Report Report No. : FR431509C

Appendix B. AC Conducted Emission Test Results

: ) Temperature : 22~24°C
Test Engineer : |Yuki Tang : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Jo0Level (@Buv) Date: 2024-03-28
90
80
70
FCC 15C_QP

iCC15C AVG

it

20
10
Gl.'J.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Sitce 1 CO01-5Z

Condition: FCC 15C QP AC LISN 100063 L LINE

Over Limit Read LISN Cable

Fregq Level Limit Line Level Factor Loss Remark
MH= dBuV dB dBuV dBuV dB dB
1 0.15 31.02 -24.%4 55.%& 10.51 10.38 10.13 Average
2 0.15 47.72 -1B.24 €5.%€ 27.21 10.38 10.13 QF
3 0.1 34.22 -21.08 55.30 13.80 10.28 10.14 Average
4 0.16 45.62 -1%.68 €5.30 25.20 10.28 10.14 QP
5 0.18 34.51 -19.77 54.28 14.00 10.36 10.15 Average
& 0.18 44.41 -15.8B7 €4.28 23.%0 10.3¢ 10.15 QP
7 0.22 32.40 -20.48 52.88 11.91 10.34 10.15 Average
B 0.22 41.50 -20.58 €2.88 21.41 10.34 10.15 QP
9 0.46 26.19% -20.48 46.67 5.70 10.33 10.1¢ Average
10 0.46 31.29% -25.38 56.67 10.80 10.33 10.1€ QF
11 0.58 23.73 -22.27 46.00 3.30 10.27 10.16 Average
12 0.%8 34.13 -21.8B7 56.00 13.70 10.27 10.1& QP
13 * 13.56 50.39 29.70 10.223 10.46 Average
14 13.56 51.%99 31.30 10.23 10.4¢6 QP
Sporton International Inc. (ShenZhen) Page Number : BlofB4
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Report No. : FR431509C

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302

. ) Temperature : 22~24°C
Test Engineer : |Yuki Tang - =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2024-03-28
100 Level ({dBuV)
90
80
70
FCC 15C_QP
FCC 15C_AVG
1
20
10
0
0.15 0.5 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z2
Condition: FCC 15C QP AC LISN 100063_N NEUTRAL
Over Limit Read LISN Cakle
Fregq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuV dB dB
1 0.15 31.31 -24.56 55.87 11.00 10.18 10.13 Average
2 0.15 47.€1 -18.26 £5.87 27.30 10.18 10.13 QP
3 0.17 33.32 -21.71 55.03 12.70 10.48 10.14 Average
4 0.17 45.42 -19.61 €5.03 24.80 10.48 10.14 QF
5 0.18 34.25 -20.12 54.37 13.70 10.41 10.14 Average
& 0.18 42.85 -21.52 6€4.37 22.30 10.41 10.14 QP
7 0.21 31.59 -21.59 53.18 11.20 10.24 10.15 Average
3 0.21 39.59 -23.59 63.18 19.20 10.24 10.15 QP
) 0.40 33.88 -13.93 47.81 13.79 9.93 10.16 Average
10 0.40 37.48 -20.33 57.81 17.39% 9.93 10.16 QF
11 0.99 22.00 -24.00 46.00 1.60 10.24 10.16 Average
12 0.99 34.00 -22.00 56.00 13.60 10.24 10.16 QF
13 * 13.56 4B.49 27.80 10.23 10.46 Average
14 13.56 50.09 29.40 10.23 10.46 QP
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B4
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: ) Temperature : 22~24°C
Test Engineer : |Yuki Tang : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark :

All emissions not reported here are more than 10 dB below the prescribed limit.

100 Level (dBuV) Date: 2024-04-07
90
a0
T0
60 | FCC15C_QP
50 | FCC 15C_AVG
40
30 7
20
10
O{J 15 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : COO1-5Z
Condition: FCC 15C QP AC LISN 100063 L LINE

Over Limit Read LISN Cable

Freq Level ILimit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 * 13.5€¢ 15.4% -30.51 50.00 -1.20 10.23 10.46 Average
2 13.5€ 25.69% -34.31 €0.00 5.00 10.23 10.46 QP

(2) With dummy load

Remark: Only the fundamental NFC signal needs to be retested per KDB 174176.

Sporton International Inc. (ShenZhen) Page Number : B3 of B4
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saronas. FCC RF Test Report

Report No. : FR431509C

. ) Temperature : 22~24°C
Test Engineer : |Yuki Tang : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
100 Level (dBuV) Date: 20240407

90

80

70

60 | FCC15C_QP

50 | FCC15C_AVG

40

30 2

20

10

0{1.15 0.5 2 5 10 20 30
Frequency (MHz)
Site : CO01-52
Condition: FCC 15C QP RC LISN 100063 N NEUTRAL
Over Limit Read LISN Cakle
Fregq Level Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 =+ 13.5¢ 20.79% -25.21 50.00 0.10 10.232 10.4¢ Average
2 13.56 27.99% -32.01 60.00 7.30 10.23 10.46 QP

(2) With dummy load

Remark: Only the fundamental NFC signal needs to be retested per KDB 174176.

Note:

1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302

Page Number : B4 of B4




srarronas. FCC RF Test Report Report No. : FR431509C

Appendix C Radiated Spurious Emission Test Data

Test Engineer : Kuang Jia Relative Humidity : | 48~49%
Temperature : 24°C~25C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel Frequency g::: RU Remark
Mode 1 2400-2483.5 7 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 7 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 7 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 7 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 7 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 7 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 7 802.11n HT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 7 802.11n HT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 7 802.11n HT20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 7 802.11n HT40 03 2422 MCSO0 - -
Mode 11 2400-2483.5 7 802.11n HT40 09 2452 MCSO0 - -
Mode 12 2400-2483.5 7 802.11n HT40 03 2422 MCSO0 - LF
Mode 13 2400-2483.5 7 802.11n HT40 04 2427 MCSO0 - -
Mode 14 2400-2483.5 7 802.11n HT40 08 2447 MCSO0 - -
Mode 15 2400-2483.5 7 802.11b 02 2417 1Mbps - -
Mode 16 2400-2483.5 7 802.11n HT40 05 2432 MCSO0 - -
2400-2483.5 7 802.11n HT40 03 2422 MCSO0 - -
Mode 17 -
LTE Band 13 Link
Sporton International Inc. (ShenzZhen) Page Number . C1 of C52
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Report No. : FR431509C

Summary of each worse mode

Mode | Modulation | Ch. ‘ (':\;ﬁ'qz) ‘ (dléi\</ellm) (dlélumvlltm) M(?jré;)m Pol. Z?/Zk Result Remark
1 802.11b 01 @ 2389.95 38.96 54.00 -15.04 H AVERAGE | Pass | Band Edge
1 802.11b 01  4824.00 40.32 54.00 -13.68 H Average Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06  4874.00 47.04 54.00 -6.96 H Average Pass Harmonic
3 802.11b 11 | 2486.51 40.52 54.00 -13.48 H AVERAGE | Pass | Band Edge
3 802.11b 11 4924.00 47.02 54.00 -6.98 H Average Pass Harmonic
4 802.11g 01  2389.95 44.53 54.00 -9.47 H AVERAGE | Pass | Band Edge
4 802.11g 01 | 4824.00 45.27 74.00 -28.73 \% Peak Pass Harmonic
5 802.11g 06 - - - - - - - Band Edge
5 802.11g 06 @ 7311.00 47.66 74.00 -26.34 \% Peak Pass Harmonic
6 802.11g 11 | 2483.51 48.69 54.00 -5.31 H AVERAGE | Pass | Band Edge
6 802.11g 11 7386.00 47.94 74.00 -26.06 \% Peak Pass Harmonic
7 802.11n HT20 = 01  2389.82 45.20 54.00 -8.80 H AVERAGE | Pass | Band Edge
7 802.11n HT20 01 @ 4824.00 44.87 74.00 -29.13 H Peak Pass Harmonic
8 802.11n HT20 | 06 - - - - - - - Band Edge
8 802.11n HT20 @ 06 @ 7311.00 47.49 74.00 -26.51 H Peak Pass Harmonic
9 802.11n HT20 = 11  2483.85 48.01 54.00 -5.99 H AVERAGE | Pass | Band Edge
9 802.11n HT20 = 11  7386.00 47.39 74.00 -26.61 H Peak Pass Harmonic
10 802.11n HT40 = 03  2389.63 48.75 54.00 -5.25 H AVERAGE | Pass | Band Edge
10 802.11n HT40 = 03 @ 7266.00 47.37 74.00 -26.63 H Peak Pass Harmonic
11 802.11n HT40 = 09 @ 2484.45 48.06 54.00 -5.94 V | AVERAGE Pass | Band Edge
11 802.11n HT40 | 09 - - - - - - - Harmonic
12 802.11n HT40 | 03 35.82 30.20 40.00 -9.80 \Y, Peak Pass LF
13 802.11n HT40 04  2389.92 48.09 54.00 -5.91 H AVERAGE | Pass | Band Edge
13 802.11n HT40 | 04 - - - - - - - Harmonic
14 802.11n HT40 = 08  2484.59 48.53 54.00 -5.47 H AVERAGE | Pass | Band Edge
14 802.11n HT40 | 08 - - - - - - - Harmonic
15 802.11b 02  2389.69 39.33 54.00 -14.67 H AVERAGE | Pass | Band Edge
15 802.11b 02 - - - - - - - Harmonic
16 802.11n HT40 = 05 2389.76 47.89 54.00 -6.11 H AVERAGE | Pass | Band Edge
16 802.11n HT40 | 05 - - - - - - - Harmonic
17 802.11n HT40 = 03  2389.52 47.38 54.00 -6.62 H AVERAGE | Pass | Band Edge
17 802.11n HT40 | 03 @ 7266.00 46.80 74.00 -27.20 \% Peak Pass Harmonic
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TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302
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Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
Pol. Horizontal Fundamental
. Lo i) Date: 2024-04-05 . Lve i) Date: 204-0405
1225 1225
1054 1080 !
615 815
PEAK 74
100 100
25 ! 25 k
bl i st
Peak " ) e
30 30
115 115
o 2336, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dh B B o by Mol dis B0 B B B o by
1 2388.65 50.00 74.00 -23.98 42.08 3226 7.7 32.08 5 287 PEMK 1 241,00 100.78 ------ -=--- 93.70 1231 .81 308 M5 87 PENK
. Lo i) Date: 2024-04-05 . Lve i) Date: 204-0405
1225 1225
1054 1080 1
615 815
100 100
AVG_54
525 525
Avg 1
30 60
115 115
o 236, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dh B B o by Mol dis B0 B B B o by
1 2389.%5 38.96 54.00 -15.04 31.02 3226 7.7 32.08 345 27 AVERAGE 1 M12.00 9.9 ----nv --eee 9.5 1.3 7.81 3208 35 287 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302
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Report No. : FR431509C

Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
Pol. Vertical Fundamental
. Lo i) Date: 2024-04-05 . Lve i) Date: 204-0405
1225 1225
1054 1080 !
615 815
PEAK 74
100 100
55 1 525 M W
Peak
30 30
115 115
o 2336, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dh B B o by Mol dis B0 B B B o by
1 2389.69 48.73 74.00 -25.27 40.79 3126 T.76 308 2 I3 PEM 1 2412.00 102,01 ------ -=---- 93.97 1231 7.8 .88 3/ MIREK
. Lo i) Date: 2024-04-05 . Lve i) Date: 204-0405
1225 1225
1054 1080 1
615 815
100 100
AVG_54
525 525
Avg 1
30 30
115 115
o 236, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dh B B o by Mol dis B0 B B B o by
1 238878 38.59 54.00 -15.41 30.65 3226 7.76 32.08 392 223 AVERAGE 1 1000 99.82 -----v ----- 9178 1.3 .81 3208 391 223 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C4 of C52
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srarronas. FCC RF Test Report Report No. : FR431509C
Mode Harmonic
2400-2483.5_802.11b_CHO01_2412MHz
Pol. Horizontal Vertical
Date: 2024-04-15 Date: 2024-04-15
" Level {dBuVim) " Level {dBuVim)
1225 1225
1050 1050
i15 i
" PRI PR T4
' 104
525 f G VG 84
Peak e A A T i e At 525 7
30
Avg ‘ %0
175
175
3000 6000, 8000, 12000, 15000. 18000
Frequency (MHz) 3000 6000, 9000, 12000. 15000. 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TRos
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos  TRos
- Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBu¥/m  d8 dBW dBm B B m  deg -
1 4000 48.40 TH.00 -15.58 SA.0B 3483 108 SL57 393 63 Peak Mo & BN @ B B o deg
1 482400 40.3) 54.00 -13.68 45.98 34.83 1L.08 5157 393 63 Average 1482400 46,91 74.00 -27.09 52.57 14.83 1108 5157 -~ -- Peak

Sporton International Inc. (Shenzhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302
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Mode Harmonic

2400-2483.5_802.11b_CHO06_2437MHz

Pol. Horizontal Vertical
. el tBvim) Date: 2024-04-15 . el (i) Date: 2024-04-15
1225 1225
1050 1050
875 175
PEAK T4 PEAK T4
700 700
7 AVG_54 . VG54
525 525 f 3
s oty
Peak 3D 3D
Avg 1 15
U U
000 000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Mz dBul/m dBuV/m  dB dBw dB/m B B m deg Mz dBuv/m dBuV/m 0B dBuv dB/m dB A8 m deg
1 487400 51,17 74.00 -22.83 56,77 34.85 11.10 5155 360 84 Peak 1 487400 48.39 74.00 -25.61 53.99 34.85 11.10 5155 139 199 Peak
1 4874.00 47.04 54.80 -6.96 52.64 34.85 11.18 51.55 360 84 Average 1 4874.00 42.04 54.60 -11.96 47.64 34.85 10.10 51.55 139 199 Average
3 731000 5143 74.00 -12.57 $3.19 36.32 13.08 5116 100 287 Peak 3 731100 49.83 74.00 -24.17 51.59 36.32 13.88 51.16 100 62 Peak
4 731100 4448 54.00 -9.52 46.24 36.32 13.08 51.16 100 287 Average 4 7311.00 4184 54.00 -12.16 43.60 36.32 13.08 51.16 100 62 Average
Sporton International Inc. (Shenzhen) Page Number . C6 of C52
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TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302

Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
Pol. Horizontal Fundamental
. Lo i) Date: 2024-04-05 . Lve i) Date: 204-0405
1225 1225
1050 1080 1
615 815
PEAK BE 74 PEAK_74
100 100
N Sahs TIPSR
Peak
30 30
115 115
i U505 UMl L U4 2500 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 28674 49.68 74.00 -2.32 41.43 3247 7.8 3210 370 26 PEMK 1 2462.00 104,60 ------ ------ 9%.41 12.47 7.86 .89 70 286 PEMK
. Lo i) Date: 2024-04-05 . Lve i) Date: 204-0405
1225 1225
1050 1050 !
615 815
100 100
AVG_BE_54 AVG_54
525 525
Avg ! |
30 30
115 115
i U505 UM L U4 2500 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 28651 40.52 54.00 -13.48 32.77 3247 7.8 3210 370 286 AVERAGE 1 2462.00 102.46 ------ -=---- 9.7 .41 .86 3289 370 286 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C7 of C52
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Report No. : FR431509C

Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
Pol. Vertical Fundamental
. Lo i) Date: 2024-04-05 . Lve i) Date: 204-0405
1225 1225
1
1054 1080
615 815
PEAK BE 74 PEAK 74
100 100
25 ! 25 _MJ
ot b bbbt ] "
Peak . " ik
30 30
115 115
i U505 UMl 2444 U4 2500 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 8541 50.42 74.00 -23.58 4007 3247 7.8 3.0 0 DM PEM 1 2462.00 105,91 ------ -=---- 9.1 141 7.8 .M M A PEK
. Lo i) Date: 2024-04-05 . Lve i) Date: 204-0405
1225 1225
1150 1150 *
615 815
100 100
AVG_BE_54 AVG_54
525 525
Avg ! N
30 30
115 115
i U505 UMl L U4 2500 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2487.00 39.48 54.00 -14.52 31.23 3247 T.88 3210 370 224 AVERAGE 1 2462.00 103,96 ------ -=---- 95.77 .41 7.86 389 370 224 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302
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srarronas. FCC RF Test Report Report No. : FR431509C

Mode Harmonic

2400-2483.5_802.11b_CH11_2462MHz

Pol. Horizontal Vertical
Date: 2024-04-15 Date: 2024-04-15
m Level (dBubim) ;o Level (dBuVim)
1225 1225
1080 1084
i15 15
PEAK 74 PEAK_T4
100 100
AVG_54 . AVG_54
525 7 - = 525 i 7
Peak b g o o ; b g b o St i e
30 0
Avg
175 115
300 6000, 8000, 12000, 15000. 18000 3000 6000, 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Midaifn B &5 dw e & B o deg Mrdbwndwn 08 B B B B o« dg
1 494,00 SL68 74.00 -2.32 57.22 3487 1112 5153 400 78 Peak 1 494,00 49.45 74.00 -24.55 5499 34.87 1112 5193 400 156 Peak
1 492400 47.00 54.00 -6.98 52.56 34.87 1L12 5133 400 7B Average 1 492400 43.44 54.00 -10.%6 48.98 34.87 1112 0133 400 156 Average
3 7386.00 4774 74.00 -26.26 £9.44 3635 13.13 5118 .- - Peak 3 O7386.00 47.56 74.00 -26.44 £9.26 36.35 13.13 5118 -- - Peak
Sporton International Inc. (Shenzhen) Page Number : C9 of C52
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Report No. : FR431509C

Mode

Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
Pol. Horizontal Fundamental
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1
1054 1080
615 815
PEAK_74
100 100
525 M 525
Peak e
30 30
115 115
o 236, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dh B B o by Mol dis B0 B B B o by
1 2389.%5 59.51 74.00 -14.49 5157 3.6 7.7 32.08 M9 270 PEMK 1 2412.00 105,76 ------ -==--- 9.0 131 7. 388 M8 1O PEKK
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1054 1080 :
615 815
100 100
AVG_54
525 i 525
30 30
115 115
o 2336, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dh B B o by Mol dis B0 B B B o by
1 2389.95 44.53 54.00 -9.47 36.59 3226 7.7 32.08 49 270 AVERAGE 1 41200 98.50 ------ ------ %.46 1231 7.81 3208 349 270 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302

Page Number . C10 of C52




srarronas. FCC RF Test Report

Report No. : FR431509C

Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
Pol. Vertical Fundamental
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1054 1080 i
615 815
PEAK 74
100 100
s i s
Peak B M "
30 30
115 115
o 2336, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dh B B o by Mol dis B0 B B B o by
1 2389.8 57.13 74.00 -16.87 49.19 326 7.7 32.08 3 236 PEMK 1 2412.00 100,30 ------ -=---- 9.7 .30 7.8 .08 34 M6 PEK
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1054 1080
1
615 815
100 100
AVG_54
525 525
Avg 1 w,_.—_/—/’_’J L__,_,_
30 30,
115 115
o 236, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dh B B o by Mol dis B0 B B B o by
1 2389.55 43.03 54.00 -10.97 35.09 3.6 7.7 32.08 354 236 AVERAGE 1 1200 94,03 -----v ----- B6.00 3230 7.8 32.08 354 236 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302

Page Number . C11 of C52




searran cas. FCC RF Test Report Report No. : FR431509C

Pol. Horizontal Vertical
Lo i) Date: 2024-04-15 Lo ) Date: 2024-04-15
1225 1225
B75 075
PEAK 74 PEAK T4
100 100,
VG 54 VG 54
Peak e i 1 o
WMMWW”W‘A N — il W"‘W gt e P i ! b
Avg 30 30
175 I
3000 6000, 9000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wodn B B BN B B B o deg Mpdfn B & B b B B @ deg
1 484.00 4405 7400 -29.55 50.11 34.83 11.08 SL.57 - -- Peak 1 484.00 45.27 74.00 -28.73 50.93 34.83 1.0 SLS7T - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C12 of C52

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: R9C-OP23302



srarronas. FCC RF Test Report Report No. : FR431509C
Mode Harmonic
2400-2483.5_802.11g_CH06_2437MHz
Pol. Horizontal Vertical
. Lo i) Date: 20240415 . Lo G Date: 20240415
1225 1225
1050 1050
115 115
PEAK T4 PEAK 74
104 104
s V6 54 s AVG 54
. 7 . i
Peak ) 1 | g T, AT et Bt PO s g m...j
30 30
Avg
175 175
3000 6000, 8000. 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preanp APos  Tos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi deiln B 6 G cBln B B deg M dn B &6 B dn & B  deg
1 4874.00 44.36 74.00 -29.64 £0.9 34.85 11.10 5155 - -- Peak 1 4874.00 45.09 74.00 -28.91 50.69 34.85 11.10 51.55 -- Peak
1 T31.00 47.3% 74.00 -26.61 49.15 36.32 13.08 51.16 -- Peak 1 T31.00 47.66 74.00 -26.34 49.42 36.32 13.08 51.16 -- Peak
Sporton International Inc. (Shenzhen) Page Number . C13 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302




srarronas. FCC RF Test Report

Report No. : FR431509C

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
Pol. Horizontal Fundamental
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1
1054 1080
615 815
PEAK BE 74 PEAK_74
100 § 100
525 M s
Peak e e
30 30
115 115
i U505 UMl 2444 U4 2500 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 M83.74 6479 74.00 -9.21 56.55 3246 7.8 3210 368 131 PEAK 1 2462.00 106,28 ------ -=---- 9%.07 1241 7.8 .9 8 BIMEK
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1054 1080 1
615 815
100 100
AVG_BE_54 AVG_54
525 525
— -
30 30
115 115
i U505 UMl 2444 U4 2500 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 28351 48.69 54.00 -5.31 40.45 3246 7.8 3200 368 131 AVERAGE 1 246200 98.78 ------ ----- 9.59 .47 7.86 3209 368 131 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C14 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302




srarronas. FCC RF Test Report

Report No. : FR431509C

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
Pol. Vertical Fundamental
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
150 150 *
615 815
PEAK BE 74 PEAK_74
100 1 100
525 % s
Peak : ot
30 30
115 115
i U505 UMl 2444 U4 2500 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2B3.60 64.15 74.00 -9.85 55.91 3246 7.8 3210 0 DM PEM 1 2462.00 103,96 ------ -=---- 9.7 .41 .86 .M M A PEK
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1054 1080 i
615 815
100 100
AVG_BE_54 AVG_54
525 525
Avg
30 30
115 115
i U505 UMl 2444 U4 2500 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2B3.66 47.93 54.00 -6.07 39.69 3246 7.8 3210 370 224 AVERAGE 1 246200 97.04 ------ ----- B.85 3242 7.6 32.09 370 224 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302

Page Number . C15 of C52




SPORTON LAB.

FCC RF Test Report

Report No. : FR431509C

6
Mode Harmonic
2400-2483.5_802.11g_CH11_2462MHz
Pol. Horizontal Vertical
. Lo i) Date: 20240415 . Lo G Date: 20240415
1225 1225
1050 1050
115 115
PEAK T4 PEAK 74
104 104
s V6 54 s AVG 54
Peak ‘ ] : ‘ ! gl ,, o
30 30
Avg
175 175
3000 6000, 8000. 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preanp APos  Tos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi deiln B 6 G cBln B B deg M dn B &6 B dn & B  deg
1 4924.00 45.38 74.00 -28.62 50.97 34.87 11.12 5153 -- - Peak 1 494.00 44.95 74.00 -20.05 50.49 34.87 1112 5183 -- - Peak
1 7386.00 47.90 74.00 -26.08 49.62 36.35 13.13 5118 -- Peak 1 7386.00 47.94 74.00 -26.06 49.64 36.35 13.13 5118 - - Peak
Sporton International Inc. (Shenzhen) Page Number . C16 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302




srarronas. FCC RF Test Report Report No. : FR431509C
7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
Pol. Horizontal Fundamental
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1
1054 1080
615 815
PEAK_74
100 100
1
525 - J«WJ 525
Peak o
30 30
115 115
o 2336, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WedWnds B B dn B B o dg W ds B BN d B B o by
1 2389.%5 61.42 74.00 -12.58 53.48 3226 7.7 32.08 351 284 PEMK 1 2412.00 104,99 -----v -=--- 9%.95 .31 .81 308 351 MBAPENK
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1054 1080 i
615 815
100 100
AVG_54
525 1 525
30 30
115 115
o 236, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WedWnds B B dn B B o dg W ds B BN d B B o by
1 2389.8 45.20 54.00 -8.80 37.26 3126 7.7 32.08 351 284 AVERAGE 1 1000 97.70 ------ -=--- B.66 3231 7.8 3208 351 284 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C17 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302




srarronas. FCC RF Test Report

Report No. : FR431509C

Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
Pol. Vertical Fundamental
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1054 1050 L
615 815
PEAK 74
100 100
1
525- S T - WJ“ 525
Peak st gl
30 30
115 115
o 236, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WedWnds B B dn B B o dg W ds B BN d B B o by
1 2389.69 57.12 74.00 -16.88 49.18 3226 7.7 32.08 387 226 PEMK 1 2412.00 103.07 ------ -=--- 95.03 1231 .81 308 38T M6 PENK
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1054 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
o 236, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark

Wz dBuV/m dBuv/m  dB dBwV dBm B A8 m  deg
1 2389.95 41.54 54.00 -12.46 33.60 32.26 7.76 32.08 387 226 AVERAGE

Wz dBu/m dBuv/m 0B dBwv dB/m B A8 o deg
1 200 95.78 ---nev -omeee B7.74 3231 7.81 32.08 387 226 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302

Page Number . C18 of C52




sromoncas. FCC RF Test Report

Report No. : FR431509C

Pol. Horizontal Vertical
. Lo (dli) Date: 2024-04-15 . L di) Date: 2024-04-15
1225 1225
b75 b5
PEAK 74 PEAK T4
100 100
Peak s VG B o VG 5
eal ) .
b i A 0 gy b i e iy 1 " - b AN
Avg 30 30
175 1!
3000 6000, 9000 12000. 15000. 168000 3000 6000. 9000, 12000. 15000. 18000
Frequency (NHz) Frequency (NHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o g Weddndin B BN Bn & B o g
1 4824.00 44.87 74.00 -19.13 50.53 34.83 1.8 5L.57 - Peak 1482400 44.61 74.00 -19.39 50.27 34.83 118 5157 -- Peak
Sporton International Inc. (ShenzZhen) Page Number : C19 of C52

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: R9C-OP23302




SPORTON LAB.

FCC RF Test Report

Report No. : FR431509C

Mode Harmonic
2400-2483.5_802.11n HT20_CHO06_2437MHz
Pol. Horizontal Vertical
. Lo i) Date: 20240415 . Lo G Date: 20240415
1225 1225
1050 1050
115 115
PEAK T4 PEAK 74
104 104
s V6 54 s AVG 54
. 7 . i
Peak ] o ’ ! o " g
30 30
Avg
175 175
3000 6000, 8000. 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preanp APos  Tos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi deiln B 6 G cBln B B deg M dn B &6 B dn & B  deg
1 4874.00 4.3 74.00 -29.77 £9.83 34.85 11.10 5155 -- - Peak 1 4874.00 44.90 74.00 -29.10 50.50 34.85 11.10 51.55 -- Peak
1 T31.00 47.49 74.00 -26.51 49.25 36.32 13.08 51.16 -- Peak 1 73100 47.43 74.00 -26.57 49.19 36.32 13.08 51.16 -- Peak
Sporton International Inc. (Shenzhen) Page Number . C20 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302




srarronas. FCC RF Test Report

Report No. : FR431509C

Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
Pol. Horizontal Fundamental
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
fi50 1150 *
615 815
PEAK BE 74 PEAK_74
100 1 100
Peak I
30 30
115 115
i U505 UMl 2444 U4 2500 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 8358 6475 74.00 -9.25 56.51 3246 7.8 3210 369 133 PEMK 1 2462.00 103.86 ------ ------ 9.67 12.47 7.86 .89 68 133 PENK
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1054 1080 i
615 815
100 100
AVG_BE_54 AVG_54
525 525
Avg
30 30
115 115
i U505 UMl 2444 U4 2500 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 28385 48.01 54.00 -5.99 39.77 3246 7.8 3200 369 133 AVERAGE 1 26200 9711 -----v -=eee 88.92 3242 7.8 32.09 369 133 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302

Page Number . C21 of C52




srarronas. FCC RF Test Report

Report No. : FR431509C

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302

Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
Pol. Vertical Fundamental
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1150 1150 *
615 815
PEAK BE 74 PEAK_74
100 1 100
525 525
Peak O
30 30
115 115
i U505 UM 2444 U4 2500 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2B3.66 63.34 74.00 -10.66 55.10 32.46 7.8 3210 71 DM PEM 1 2462.00 104.17 -=--vv ==--- 9%.00 12.41 7.85 N M MAMK
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1054 1080 1
615 815
100 100
AVG_BE_54 AVG_54
525 525
Avg T
30 Bl
115 115
i U505 UM 2444 U4 2500 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 4351 47.11 54.00 -6.89 38.87 3246 7.8 3200 371 224 AVERAGE 1 246200 96.12 ------ -=--- 7.9 32.42 7.6 32.09 371 224 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C22 of C52




srarronas. FCC RF Test Report Report No. : FR431509C

Mode Harmonic

2400-2483.5_802.11n HT20_CH11_2462MHz

Pol. Horizontal Vertical
. Lo i) Date: 20240415 . Lo G Date: 20240415
1225 1225
1050 1050
115 115
PEAK T4 PEAK 74
104 104
V6 54 AVG 54
K 525 ; 7 525 ] 7
Pea TR R P A \ e o g g b AN AT
30 30
Avg
175 175
3000 6000, 8000. 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preanp APos  Tos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Wi deiln B 6 G cBln B B deg M dn B &6 B dn & B  deg
1 4924.00 44.37 74.00 -29.63 £0.91 34.87 11.12 5153 -- - Peak 1 4924.00 45.12 74.00 -28.88 50.66 34.87 11.12 5153 -- - Peak
1 T36.00 4739 74.00 -26.61 £9.09 36.35 13.13 SL18 - - Peak 1 7386.00 46.87 74.00 -27.13 4857 36.35 1343 5118 - - Peak
Sporton International Inc. (Shenzhen) Page Number : C23 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302




srarronas. FCC RF Test Report

Report No. : FR431509C

Mode Band Edge - L

Pol. Horizontal

2400-2483.5_802.11n HT40_CHO03_2422MHz

Fundamental
. Lee i) Date: 2024-04-04 . Loe B} Date: 2024-04-04
1225 1225
1050 100 1
175 i3
PEAK 74
100 1 100
525 . %“/ 525
Peak i b
30 bl
175 175
o 1324 2648 ALY, 23906 U 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.97 64.10 74.00 -9.90 56.16 3226 7.7 32.08 351 25 PEAK O 9.3 1.7 7.8 .88 31 MBS PEK
. Lee i) Date: 2024-04-04 . Loe B} Date: 2024-04-04
1225 1225
1050 100
1
175 i3
100 100
VG 54
525 525
30 bl
175 175
o 1324 2548 ALY, 23906 U 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.63 48.75 54.00 -5.25 40.81 3226 7.7 32.08 351 285 AVERAGE 1 M1.00 9149 ----nv -oeeee B.43 332 7.8 368 351 285 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302

Page Number : C24 of C52




searran cas. FCC RF Test Report Report No. : FR431509C

Pol. Horizontal Fundamental
Date: 2024-04-04
: 4!’Level(m!u\mn)
1225
e,
M,
o5 "
\ PEAK_BE 74|
00
WW
525 Pty
AR, "
Peak Blank

30

115

un ik 1532 4588 U4 B0
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
W W W oW @ B 8 m deg

1 8424 49.51 74.00 -24.49 4126 32.47 T7.88 3200 351 285 PEAK

Date: 2024-04-04
: MLeveI (dBuVim)
1225
i
100 W
\ AVG_BE 54
525
Avg e, 1 Blank
30
115
un uig U532 24684 Upad 2500
Frequency (Miz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnd W B B B o dg

1 288,77 40.03 54.00 -13.97 31.77 2.8 7.88 3210 351 285 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C25 of C52
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302



srarronas. FCC RF Test Report

Report No. : FR431509C

Mode Band Edge - L

Pol. Vertical

2400-2483.5_802.11n HT40_CHO03_2422MHz

Fundamental
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1054 1080 i
615 815
PEAK_74
100 1 100
525 ﬁfjf 525
Peak i
30 30
115 115
o 04 1548 il 2196 U 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.97 62.68 74.00 -11.32 54.78 3.6 7.7 3208 32 B34 PEM 1 M1.00 9.77 -----v -=-e- B8.72 .32 7.8 368 3 BAPEM
. Lo i) Date: 2024-04-04 . Lve i) Date: 2024-04-04
1225 1225
1054 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
o 04 1548 il 21995 U 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.86 47.07 54.00 -6.93 39.13 3.6 7.7 32.08 352 234 AVERAGE 1 M1.00 90.07 ------ -=--- B.00 3233 7.8 3268 352 234 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302

Page Number . C26 of C52




searran cas. FCC RF Test Report Report No. : FR431509C

Pol. Vertical Fundamental
Date: 2024-04-04
: 4!’Level(tﬂ!!l\l'lln)
1225
e
5 ™
\ PEAK_BE 74
100
525 MMW _— ,
Peak Blank
30
115
un Ui 532 24888 pLEir 500
Frequency (VHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
W W W oW @ B 8 m deg

1 2485.96 49.30 74.00 -24.70 41.05 32.47 T.88 3210 352 234 PEAK

Date: 2024-04-04
: MLeveI (dBuVim)
1225
85
100 W
\ AVG_BE 54
525
Avg e S 1 Blank
30
115
un uig U532 24684 Upad 2500
Frequency (Miz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnd W B B B o dg

1 286,97 40.28 54.00 -13.70 32.03 12.47 7.8 3210 352 234 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number . C27 of C52
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-0OP23302



srarronas. FCC RF Test Report Report No. : FR431509C

10

Mode Harmonic

2400-2483.5_802.11n HT40_CHO03_2422MHz

Pol. Horizontal Vertical
. Lo i) Date: 20240415 . Lo G Date: 20240415
1225 1225
1050 1050
115 115
PEAK T4 PEAK 74
104 104
s V6 54 s AVG 54
Peak | ; el L ettt i g ' 1 z
30 30
Avg
175 175
3000 1600, 12200, 16810, 2400, 26000 3000 7600, 12200, 16800, 21400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preanp APos Tos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Wi deiln B 6 G cBln B B deg M dn B &6 B dn & B  deg
1 4344.00 45.84 74.00 -28.16 51.47 34.84 11.09 5156 - -- Peak 1 4844.00 45.36 74.00 -28.64 50.99 34.84 11.09 5156 - -- Peak
1 TN66.00 47.37 74.00 -26.63 £9.16 36.31 13.05 5115 -- - Peak 1 T266.00 47.12 74.00 -26.88 4891 36.31 13.05 5115 - - Peak
Sporton International Inc. (Shenzhen) Page Number . C28 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302




srarronas. FCC RF Test Report

Report No. : FR431509C

11
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
Pol. Horizontal Fundamental
. Lo i) Date: 2024-04-05 . Lve i) Date: 204-0405
1225 1225
1054 1080 1
615 815
PEAK 74
100 100
525 ! 525
N ) ,
Peak
30 30
115 115
o 004 23668 23452 Ung 452 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 238838 49.70 74.00 -2.30 4177 3105 7.7 3208 330 285 PEAK 1 2452.00 100,02 ------ -=---- 91.86 .40 7.85 .89 30 M5 PEK
. Lo i) Date: 2024-04-05 . Lve i) Date: 204-0405
1225 1225
1054 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
o 004 23668 23452 Unh 52 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2345 39.04 54.00 -14.9% 31.12 3205 T7.75 308 330 285 AVERAGE 1 5200 92.52 ----sv -oeee BLi6 3240 7.5 32.09 330 285 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C29 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302




searran cas. FCC RF Test Report Report No. : FR431509C

Pol. Horizontal Fundamental
Date: 2024-0405
: 4!’Level(tﬂ!!l\l'lln)
1225
R
075 “’"’““'\
PEAK_BE 74
100
W !
anw‘
525 M\ o
Peak Blank
30
115
5 U516 un2 24808 204 500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wod BUn b B B @ dyg

1 28488 62.46 74.00 -11.54 542 32.47 T.88 3210 330 285 PEAK

Date: 20040405
M!’L\\zvel(dl!il\mn)
1225
=
00
VG _BE 54
s o ‘
Avg RARREY Blank
30
115
U5 Upt6 unl 4808 404 00
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wod BUn b B B @ dyg
1 ME7.95 4751 5400 -6.49 39.26 247 T.88 310 330 285 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C30 of C52

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: R9C-OP23302



srarronas. FCC RF Test Report

Report No. : FR431509C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
Pol. Vertical Fundamental
. Lo i) Date: 2024-04-05 . Lve i) Date: 204-0405
1225 1225
1054 1080 1
615 815
PEAK 74
100 100
Peak
30 30
115 115
o 004 23668 23452 Ung 452 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 238477 48.70 74.00 -25.30 40.79 3105 7.4 308 30 13 PEMK 1 245200 99.36 -----v -=--- 9.20 1240 .85 .M M 23RN
. Lo i) Date: 2024-04-05 . Lve i) Date: 204-0405
1225 1225
1054 1080
1
615 815
100 100
AVG_54
525 525
Avg 1 ]
30 30
115 115
o 004 23668 23452 Unh 452 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 3357 38.05 54.00 -15.95 30.39 3013 7.60 32.07 370 223 AVERAGE 1 5200 92.33 ----ev -oeeee BLIT 3240 7.5 3209 370 223 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302

Page Number . C31 of C52




searran cas. FCC RF Test Report Report No. : FR431509C

Pol. Vertical Fundamental
Date: 2024-04-05
! HLﬂd(dBlNlm)
1225
075
PEAK BE 74
0 |
MW“*‘\/\\\
525
Mottt
Peak Blank
350
115
U5 W16 LI 24808 24904 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhndn Bl @ B B o dg

1 28478 63.34 74.00 -10.66 55.09 32.47 7.8 3210 370 223 PEAK

Date: 2024-04-05
: MLeveI (dBuVim)
1225
85
100
\ AVG_BE 54
525 1
Avg [ Blank
30
115
Ui Uit§ Un2 24804 U304 2500
Frequency (Miz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnd W B B B o dg

1 8445 48.06 54.00 -5.94 39.81 12.47 7.8 3210 370 223 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C32 of C52
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302



srarronas. FCC RF Test Report Report No.

: FR431509C

12

Mode LF

2400-2483.5_802.11n HT40_CHO03_2422MHz

Pol. Horizontal Vertical

Date: 2024-04-07

B[]Le\'e\ (dBuVim) aULe\.re\ (dBuVim)

Date: 2024-04-07

FCCCLASSB
00 700

60.0 60.0

50.0 r

FCCCLASSB

40‘0—‘
300 3 4 §
2 5
004 bt
QP/Peak
104
v
k1 , 48, 612 806. 1000 30 pri8 418, 612 806 1000
Frequency (MHz) Frequency (MHz)
Linit Read At (Cable Preamp APos TPos Linit Read  Ant (Cable Preamp APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Remark
Mz dBuV/m dBuV¥/m B dBuV dB/m B dB  m deg Mz dBuV/m dBuV/m  dB BV dB/m B B m deg
1 40.67 17.23 40.00 -22.77 28.44 18.66 1.33 3L.20 - -- Peak 1 358 30.20 40.00 -9.80 38.44 21.68 1.28 31.20 -- Peak
2 15222 22.64 43.50 -20.86 33,06 16.46 2.21 3L.09 - -- Peak T 13670 2074 43.50 -22.76 .16 17.38 2.3 3113 -- Peak
3 266.68 27.86 46.00 -18.14 36.55 19.64 2.57 30.%0 - -- Peak 3 6571 23.89 46.00 -22.11 32.50 19.72 2.57 30.90 -- Peak
4 31518 30.08 46.00 -15.92 38.43 19.74 2.78 30.87 - -- Peak 4 31421 26.77 46.00 -19.23 35.15 19.72 2.77 30.87 -- Peak
5 533.43 2290 46.00 -23.10 25.66 24.57 3.57 30.90 - -- Peak 5 563.50 23.86 46.00 -22.14 26.24 24.97 3.65 31.00 - Peak
6 728.40 27.38 46.00 -18.62 28.56 25.60 4.11 30.89 - -- Peak 6 735.19 26.18 46.00 -19.82 27.26 25.69 4.14 30.91 -- Peak
Sporton International Inc. (Shenzhen) Page Number . C33 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302




srarronas. FCC RF Test Report

Report No. : FR431509C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO04_2427MHz
Pol. Horizontal Fundamental
. Lo i) Date: 204-04-40 . Lve i) Date: 204-04-0
1225 1225
1054 1080 1
615 815
PEAK_74
100 1 100
5 o / 25 \
Peak I~ .y -
30 30
115 115
o 04 1548 il 2195 U 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.69 63.90 74.00 -10.10 55.% 3226 7.7 32.08 391 172 PEM 1 M1.00 98.16 -----v -=--- %.09 2.3 7.8 R W IMMEK
. Lo i) Date: 204-04-40 . Lve i) Date: 204-04-0
1225 1225
1054 1080
1
615 815
100 100
AVG_54
525 525
Avg Wl «‘m—/j S —
30 30
115 115
o 04 548 il 2195 U 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.50 48.09 54.00 -5.91 40.15 3.6 7.7 32.08 391 172 AVERAGE 1 M0.00 9151 ----ev -oeeee B.43 3.3 7.8 368 31 172 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302

Page Number . C34 of C52




srarronas. FCC RF Test Report Report No. : FR431509C

Mode

13

Band Edge - R

2400-2483.5_802.11n HT40_CHO04_2427MHz

Pol. Horizontal Fundamental
. Lo i) Date: 204-04-40
1225
1054
615
PEAK BE 74
100
25 !
Peak Blank
30
115
w2 uih pLiay) 24684 Upad 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by
1 287.18 50.19 74.00 -13.81 41.94 32.47 T7.88 3.0 391 172 PEAK
. Lo i) Date: 204-04-40
1225
1054
615
100
AVG_BE_54
525
Avg 1 Blank
30
115
w2 Uih pLiay) 24684 Upad 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by
1 M84.37 39.96 54.00 -14.04 3171 22.47 7.8 3210 381 172 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C35 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302




srarronas. FCC RF Test Report

Report No. : FR431509C

Mode Band Edge - L

Pol. Vertical

2400-2483.5_802.11n HT40_CHO04_2427MHz

Fundamental
. Lo i) Date: 204-04-40 . Lve i) Date: 204-04-0
1225 1225
1054 1080 i
615 815
PEAK_74
100 100
1
525 / 525
Peak
30 30
115 115
o 04 1548 il 2195 U 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.80 60.59 74.00 -13.41 52.65 3.6 7.7 32.08 400 222 PEMK 1 M0.00 97.2 -----v -=eee 8.4 3.3 7.8 3068 M0 222 PEM
. Lo i) Date: 204-04-40 . Lve i) Date: 204-04-0
1225 1225
1054 1080
1
615 815
100 100
AVG_54
525 1 525
30 30
115 115
o 04 1548 il 2195 U 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.80 46.06 54.00 -7.94 38.12 3226 7.7 32.08 400 222 AVERAGE 1 M1.00 99.07 ------ -=--- B.00 3233 7.82 368 400 222 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302

Page Number . C36 of C52




searran cas. FCC RF Test Report Report No. : FR431509C

Pol. Vertical Fundamental
Date: 204-04-10
: 4!’L\\zvel(tﬂ!u\mn)
1225
"""‘V"‘M
o5 b
PEAK._BE 74|
00
525 \fv\-/"ﬁ g 1
5 it
Peak Blank
30
115
un ik 1532 4588 4 00
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
W W W oW @ B 8 m deg

1 2488.27 49.60 74.00 -24.40 41.35 32.47 T.88 3210 400 222 PEAK

Date: 2004-0440
: HL&V&I(IIBIIWM)
1225
5y —
100
\ AVG_BE 54
525
Avg \ww*'““'%m 1 Blank
30
115
un uih U532 24684 Upad 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnd W B B B o dg

1 2488.03 40.71 54.00 -13.29 32.46 32.47 7.8 32.10 400 222 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C37 of C52
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302



srarronas. FCC RF Test Report

Report No. : FR431509C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO08_2447MHz
Pol. Horizontal Fundamental
. Lo i) Date: 204-04-40 . Lve i) Date: 204-04-0
1225 1225
1054 1080 1
615 815
PEAK_74
100 100
05 ) ! 52.5M
Peak i
30 30
115 115
o 004 23668 23452 Unh 452 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 238838 50.45 74.00 -23.5 42.52 305 7.7 308 361 117 PEMK 1 2447.00 9891 ------ ----- %.75 .40 7.8 . 6 17PN
. Lo i) Date: 204-04-40 . Lve i) Date: 204-04-0
1225 1225
1054 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
o 004 23668 23452 Unh 452 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2387.% 39.71 54.00 -14.9 3179 3205 7.75 308 361 117 AVERAGE 1 2447.00 9192 -----v -=--- B.78 3.3 7.8 309 361 117 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302

Page Number . C38 of C52




searran cas. FCC RF Test Report Report No. : FR431509C

Pol. Horizontal Fundamental
Date: 204-04-10
: 4!’L\‘zvel(tﬂ!u\mn)
1225
B15 Mm‘\
PEAK._BE 74|
0 oo .
e
24 B
Peak Blank
30
115
U5 Upt6 unl 4808 404 00
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
W W W oW @ B 8 m deg

1 M84.35 62.24 74.00 -1L.76 53.99 32.47 T7.88 3210 361 117 PEAK

Date: 2024-04-10
M!’L\\zvel(m!u\mn)
1225
075
100 \\'
s - ‘ VG BE 54
Maatien Y
Avg Blank
350
115
U5 W51 LI 24808 24904 2500
Frequency (MHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wod BUn b B B @ dyg
1 245 48,53 S4.00 -5.47 40.28 32.47 7.88 3210 361 117 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C39 of C52

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: R9C-OP23302



srarronas. FCC RF Test Report

Report No. : FR431509C

14
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO08_2447MHz
Pol. Vertical Fundamental
. Lo i) Date: 204-04-40 . Lve i) Date: 204-04-0
1225 1225
1054 1080
1
615 815
PEAK_74
100 100
525 - 1 525 w
Peak
30 30
115 115
o 004 23668 23452 Unh 452 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2387.% 49.24 74.00 -2.76 4132 3105 T.75 308 361 240 PEAK 1 247,00 9471 ----nv -oeeee 8.5 3240 7.5 3209 361 MO PEM
. Lo i) Date: 204-04-40 . Lve i) Date: 204-04-0
1225 1225
1054 1080
615 815 !
100 100
AVG_54
525 525
30 30
115 115
o 004 23668 23452 Unh 452 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.66 39.60 54.00 -14.40 31.66 3226 7.7 32.08 361 240 AVERAGE 1 2447.00 B7.69 ------ ------ 1.5 3240 7.5 3209 361 240 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C40 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302




searran cas. FCC RF Test Report Report No. : FR431509C

Pol. Vertical Fundamental
Date: 204-04-10
! HL&V&I(IIBINIM)
1225
B15 ™
PEAK BE 74|
00
55 e
W,
Peak Blank
30
115
U5 Upt6 unl 4808 404 00
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
W W W oW @ B 8 m deg

1 2484.69 59.88 74.00 -14.12 51.63 32.47 T7.88 3210 361 240 PEAK

Date: 204-04-10
mLeveI(dB!NIm)
1225
B15 W
00
VG _BE 54
s g i
J\_ﬁ‘“\_w\_“_
Avg B Blank
30
115
U5 Upt6 unl 4808 404 00
Frequency (MHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wod BUn b B B @ dyg
1 45 45.59 54.00 -8.41 3.3 32.47 7.88 3200 361 240 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C41 of C52

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: R9C-OP23302



srarronas. FCC RF Test Report Report No. : FR431509C
Mode Band Edge
2400-2483.5_802.11b_CHO02_2417MHz
Pol. Horizontal Fundamental
. Lo i) Date: 2024-04-41 . Lve i) Date: 20240441
1225 1225
1
1054 1080
615 815
PEAK_74
100 100
5 — -t 5 - J
Peak ‘ .
30 30
115 115
o 236, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy Mo BB BN B B B o dy
1 21389.30 50.14 74.00 -13.86 42.20 32.26 7.76 32.08 388 268 PEAK 1 2817.00 105.76 -----» -=--=- 97.71 331 7.81 32.08 388 268 PEAK
. Lo i) Date: 2024-04-41 . Lve i) Date: 20240441
1225 1225
1050 1150 !
615 815
100 100
AVG_54
525 525
Avg ! M
30 30
115 115
o 236, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy Mo BB BN B B B o dy
1 2389.69 39.33 54.00 -14.67 31.39 32.26 7.76 32.08 388 268 AVERAGE 1 287.00 103.73 ---nvv =omeee 95.68 3237 7.81 32.08 388 268 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C42 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302
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Report No. : FR431509C

Mode Band Edge
2400-2483.5_802.11b_CHO02_2417MHz
Pol. Vertical Fundamental
. Lo i) Date: 2024-04-41 . Lve i) Date: 20240441
1225 1225
1054 100 1
615 815
PEAK_74
100 100
525 1 52.5W W"” sl
Peak
30 30
115 115
o 2336, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dh B B o by Mol dis B0 B B B o by
1 2369.62 48.97 74.00 -25.03 4113 3.2 7.0 307 383 302 PEMK 1 2417.00 100.61 ------ ------ 9.5 1237 7.8 3208 383 302 PEKK
. Lo i) Date: 2024-04-41 . Lve i) Date: 20240441
1225 1225
1054 1080 g
615 815
100 100
AVG_54
525 525
Avg 1 L__,_,‘,__
30 35.0M
115 115
o 236, 216 2368, 4, 440 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dh B B o by Mol dis B0 B B B o by
1 238711 38.58 54.00 -15.42 30.66 3205 7.75 308 383 302 AVERAGE 1 17.00 98.05 ------ ----- 9.00 12.37 7.81 32.08 383 302 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302
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Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO05_2432MHz
Pol. Horizontal Fundamental
. Lo i) Date: 2024-04-41 . Lve i) Date: 20240441
1225 1225
1054 1080 1
615 815
PEAK 74
100 1 100
525 W,J‘ 525
Peak
30 30
115 115
o 0354 23608 23862 Ui un 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.50 64.76 74.00 -9.24 56.82 3226 7.7 32.08 400 272 PEMK 1 243200 9B.87 ------ ----- 9%.80 12.33 7.8 .08 40 M2 PENK
. Lo i) Date: 2024-04-41 . Lve i) Date: 20240441
1225 1225
1054 1080
1
615 815
100 100
AVG_54
525 525
Avg e M \.ﬂ..‘.—v—
30 30
115 115
o 0354 2608 23862 Ui un 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.76 47.89 54.00 -6.11 39.95 3226 7.7 32.08 400 272 AVERAGE 1 2300 92.13 ---ev -oeeee BLO4 3235 7.8 309 400 272 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302
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searran cas. FCC RF Test Report Report No. : FR431509C

Pol. Horizontal Fundamental
Date: 2024-04-1
! 4!,Level(dllll\ﬂm)
1225
B15
\ PEAK BE 74|
00
Vo
51'5 b Hw M, T
Peak Blank
30
115
uyn 2406 pLi7H] 748 4 00
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
W W W oW @ B 8 m deg

1 2487.40 5412 74.00 -19.88 45.87 32.47 7.8 32.10 400 272 PEAK

Date: 2024-04-41
: MLeveI (dBuVim)
1225
85
100
\ AVG_BE 54
525
Avg e Blank
30
115
un U405 piz¥] U144 Us14 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnd W B B B o dg

1 2M87.15 42.07 54.00 -11.93 33.82 32.47 7.8 32.10 400 272 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number . C45 of C52
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO05_2432MHz
Pol. Vertical Fundamental
. Lo i) Date: 2024-04-1 . Loe B} Date: 2024-04-1
1225 1225
1050 100 1
175 i3
PEAK_74
100 100
1
525 . M,W’ﬂ 525
Peak
30 bl
175 175
o 1354 2604 23862 U6 Uy 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.88 59.78 74.00 -14.22 5184 3226 7.7 32.08 400 239 PEAK 1 243200 98.29 -----v ----- %.22 1.3 7.8 308 4G 139 PENK
. Lo i) Date: 2024-04-1 . Loe B} Date: 2024-04-1
1225 1225
1050 100
1
175 i3
100 100
VG 54
525 525
30 bl
175 175
o 1354 2608 23862 U6 Uy 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.76 46.24 54.00 -7.76 38.30 3226 7.7 32.08 400 239 AVERAGE 1 24300 9031 -----v --eeee 8.2 335 7.8 3009 400 239 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302
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Pol. Vertical Fundamental
Date: 2024-04-1
: 4!’Level(tﬂ!!l\l'lln)
1225
P I——
\ PEAK_BE 74
100 \w |
e ™
525 WWL . !
| WLt K
Peak Blank
30
115
un 2495 522 1148 i 500
Frequency (VHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
W W W oW @ B 8 m deg

1 2485.95 53.50 74.00 -20.50 45.25 32.47 7.8 32.10 400 239 PEAK

Date: 2024-04-41
: MLeveI (dBuVim)
1225
85 —
100
\ AVG_BE 54
525 P
Avg N . Blank
30
115
un U405 piz¥] U144 UsT4 2500
Frequency (Miz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnd W B B B o dg

1 2487.09 4155 54.00 -12.45 33.30 32.47 7.88 3210 400 239 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number . C47 of C52
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-0OP23302



srarronas. FCC RF Test Report

Report No. : FR431509C

17
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz+LTE B13 Link Co-colation
Pol. Horizontal Fundamental
. Lo i) Date: 2004-0407 . Lve i) Date: 204-0407
1225 1225
1054 1080 1
615 815
PEAK 74
100 100
1
525 wa/ﬁ 525
Peak [ g
30 30
115 115
o 04 548 il 2996 U 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.74 62.42 74.00 -11.58 54.48 326 7.7 32.08 389 276 PEMK 1 M1.00 99.03 ----nv ---e- 9.9 1233 7.8 308 389 MG PENK
. Lo i) Date: 2004-0407 . Lve i) Date: 204-0407
1225 1225
1054 1080
1
615 815
100 100
AVG_54
525 7 525
AVg w;___/_a———"-_’_j LM‘A
30 30
115 115
o 04 1548 il 2196 U 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.51 47.38 54.00 -6.62 39.44 3026 7.7 32.08 389 276 AVERAGE 1 M1.00 9240 ------ === BL34 332 7.8 3.8 389 276 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C48 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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srarronas. FCC RF Test Report Report No. : FR431509C

Mode

17

Band Edge - R

2400-2483.5_802.11n HT40_CHO03_2422MHz+LTE B13 Link Co-colation

Pol. Horizontal Fundamental
. Lo i) Date: 2004-0407
1225
1054
615
PEAK BE 74
100
525 e 1 -
Peak Blank
30
115
w2 uih pLiay) 24684 Upad 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by
1 249236 49.89 74.00 -2.11 4162 3208 T7.89 3200 389 276 PEMK
. Lo i) Date: 2004-0407
1225
1054
615
100
AVG_BE 54
525
Avg ! Blank
30
115
w2 uih pLiay) 24684 Upad 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by
1 248604 39.48 54.00 -14.52 31.23 3247 7.8 3210 389 276 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C49 of C52

TEL : +86-755-8637-9589
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17
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz+LTE B13 Link Co-colation
Pol. Vertical Fundamental
. Lo i) Date: 2004-0407 . Lve i) Date: 204-0407
1225 1225
1054 1080 i
615 815
PEAK_74
100 100
1
525 o f 525
Peak
30 30
115 115
o 04 1548 il 2996 U 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.97 62.13 74.00 -11.87 54.19 326 7.7 32.08 M6 134 PEM 1 MR.00 97.47 ----sv -oeeee 8.4 332 7.8 3B M6 DMPEM
. Lo i) Date: 2004-0407 . Lve i) Date: 204-0407
1225 1225
1054 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
o 04 1548 il 2195 U 100 1400, 1810, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by Mol dis B0 B B B o by
1 2389.86 46.44 54.00 -7.5% 38.50 3226 7.7 32.08 36 234 AVERAGE 1 M1.00 90.87 -----v ----- BL.80 3233 7.8 368 M6 234 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C50 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302




srarronas. FCC RF Test Report Report No. : FR431509C
17
Mode Band Edge - R
2400-2483.5_802.11n HT40_CHO03_2422MHz+LTE B13 Link Co-colation
Pol. Vertical Fundamental
. Lo i) Date: 2004-0407
1225
1054
615
PEAK BE 74
100
525 - !
Peak Blank
30
115
w2 Uih pLiay) 24684 Upad 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by
1 2495.00 49.48 74.00 -24.52 4120 3.9 T.89 3210 M6 DM PEM
. Lo i) Date: 2004-0407
1225
1054
615
100
AVG_BE 54
525
Avg ! Blank
30
115
w2 Uih pLiay) 24684 Upad 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodWnds B dn B B o by
1 2486.80 39.95 54.00 -14.05 3170 3247 7.8 3210 M6 234 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C51 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302
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Mode Harmonic
2400-2483.5_802.11n HT40_CHO03_2422MHz+LTE B13 Link Co-colation
Pol. Horizontal Vertical
. Lew i) Date: 20240415 Lol Date: 0240445
1225 1225
1050 1054
875 8.5
PEAK T4 PEAK 74
100 100
o G 54 o G 5
Peak ‘ | Z ‘ ] Z
,,.,AIWJ —_—_
3D 3l
Avg
115 115
1500 400, 7800, 1200, 14600, 18000 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preanp APos Tos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Wi dein B/ 06 G cBln B B deg M dn B/ &6 B dgn & B  deg
1 4844.00 45.35 74.00 -28.65 50.98 3484 1009 5156 - Peak 1 444.00 4481 74.80 -29.19 50.44 .84 1009 5156 - Peak
1 TI66.00 46.57 74.80 -20.43 48.36 3631 13.05 5115 - Peak 2 766.00 46.80 74.80 -27.20 48.59 36.31 13.05 515 - Peak
Note: the highest signals over limit is co-location fundamental signal.
Sporton International Inc. (Shenzhen) Page Number . C52 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302




SPORTON LAB.

FCC RF Test Report

Report No. : FR431509C

Appendix D. Duty Cycle Plots

Band

Duty Cycle(%)

T(ms)

1/T(kHz)

802.11b

100

10Hz

802.11g

97.54

1.39

0.719

1KHz

802.11n HT20

97.38

13

0.769

1KHz

802.11n HT40

94.74

0.648

1.543

3KHz

802.11b
Spectrum

Ref Level 21,50 dBm

(=)

| Att
SGL
@ 1Pk Max

20 dB & SWT

Offset 11.50 dB & RBW 10 MHz

30 ms & YBW 10 MHz

3y
- -

11[1]

15.25 dBm

10 dem

0 dem

D2[1]

EH1IRINTES
0.02 dB
770.0 ps

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dem

-60 dBm

=70 dBm

CF 2.412 GHz

1001 pts

Marker
Type | Ref | Trc |
M1 1

X-value | ¥-value

|__Function _|

D2, M1 1
D3, M1 1

950.0 ps
-770.0 ps
-770.0 ps

15.25 dBm
0.02 dB
0.02 d&

Function Result |

Ready

CEECEEEEN ] y

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302
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. FR431509C

802.11g

Spectrum

(=)

Ref Level 21,50 dBm

Offset

11.50 dB & RBW 10 MHz

Sms & YBW 10 MHz

o Att 20 dB @ SWT
SGL
@ 1Pk Max
AT AT T N e Ll
M1 760.00 ps
10 dBm D2[1] 1.82 dB
1.39000 ms
0 dBm
-10 dBm
-20 dBm
-30 dem
-40 dBm -
-50 dBm
-60 dBm
-70 dBm
CF 2.412 GHz 1001 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 760.0 ps 15.07 dBm
D2 M1 1 1.39 ms 1.82 dB
D3 M1 1 1.425 ms 0.01 dB
| Read
)i cady  WNANANRAN Wk y
Date: 20.MAR.2024 11:42:55
802.11n HT20
Spectrum n{?‘l
Ref Level 21,50 dBm offset 11.50 dB @ RBW 10 MHz

f& Att 20dE @ SWT Sms @ YBW 10 MHz
SGL
@ 1Pk Max
; T R T T R U PV TR P WP (TR TV
11 LA 1.48500 ms
D2[1] 4.03 dB
1.20000 ms
-50 dBm:
-60 dBm
=70 dBm
CF 2.412 GHz 1001 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 1.485 ms 15.06 dBm
D2 M1 1 1.3 ms 4.03 dB
D3 M1 1 1.335 ms 0.00 dB
Tr Ready 4
Date: 29.MAR.2024 11:47:42

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP23302
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802.11n HT40
Spectrum

Ref Level 21,50 dBm

Offset 11.50 dB & RBW

(=)

| Att
SGL
@ 1Pk Max

20 dB & SWT

10 MHz

3 ms @ VBW 10 MHz

dBm:

At kg1

e LA T

M1i[1]

0 dBm

D2[1]

10.03 dBm
6!
3.41 dB
648.00 ps

-10 dBm

-20 dBm:

-30 dBm

-40 dBm

-50 dem

-60 dBm

-70 dBm

CF 2.422 GHz

Marker

1001 pts

Type | Ref | Trc |
M1 1

X-value

| Y-value |  Function |

300.0 ps/

D2
D3

M1 1
M1 1

£00.0 ps
£48.0 ps
£84.0 ps

10.03 dBm
3.41 dp
-0.05 dB

Function Result |

T

Ready

Date: 2%.MAR.2024

11:51:12

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP23302
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